ASSEMBLY INSTRUCTION FOR ACME FURNITURE

' MODEL# 74647 CARSON PC CHAIR

Thank you for purchasing the quality preduct. Be sure to check all -packing material éarefuity for small parts which may
have come loose inside the carton during shipment. Separate, identify and count all parts and meta[__,pardware. Compare
with all parts list to be sure all parts are present. If any pari(s) are miséing or damag'éé,;'piease_ éontaét your locat furniture
dealer. For efficient and speedy service, please indicate the model number and code Ié&er .Qf\pért(s) rieede_d.

***Do not fully tighten screws until fully assemblfed***

COMPONENT“EgRTS
_DESCRIPTION PART KAME L PQ'TY (PCS)
Pl CHAIR BACK . 2
P2 CHAIR SEAT 2
P3 FRONT LEG : 4

HAREWARES REQUIRED
H1

H2
H3
H4

H5 )
He T

Attention:

JCBC BOLT M6 x SOMM - 8 pcs
JCBC BOLT M6 x 60MM - 8 pcs
JCBC BOLT M6 x 50MM - 4 pcs
SPRING WASHER - 20 PCS

FLAT WASHER - 20 PCS

ALLEN KEY - 1 PC

*** Some number parts listed on the instruction sheet may not be in parts bag as they may already be assembled.

Carefully check parts and packing materials prior to ordering replacements. -

PAGE 1/2




ASSEMBLY INSTRUCTION FOR ACME FURNITURE
' MODEL# 74647 CARSON PC CHAIR

Thank you for purchasin§ the quality product. Be sure to check all 'packing material éarefully for smalt parts which may
have come loose inside the carton during shipment. Separate, |dentafy and count all parts and metal hardware. Compare
with all parts list to be sure all parts are present. If any part(s) are mrssmg or damaged please contac’t your local furniture
dealer. For efficient and speedy service, please indicate the model number and code letter of part(s) needed

***Dc: not fully tighten screws until fuliy assembfed***

COMDONENT PARTS

VDESCRIPTION ‘ - PART NAME : O'TY (PCS)
p1 CHATR BACK 2
P2 CHATR SEAT 2
p3 FRONT LEG o 4

HAREWARES REQUIRED _
JCBC BOLT M6 x 90MM - 8 pcs

H1
H2 JCBC BOLT M6 x 60MM - 8 pcs
H3 JCBC BOLT M6 x 50MM - 4 pcs
H4 = SPRING WASHER - 20 BCS

H5 ) FLAT WASHER - 20 PCS

H6 — |  ALLEN KEY - 1 pC

Attention: . .
*** Some number parts listed on the instruction shest may not be in parts bag as they may already be assembled.

Carefully check parts and packmg materials prior to ordering replacements.
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